PARTS DIAGRAM & PARTS LIST

AN N N NN NN N N N NN N N N NN N N N N N N N N N N N N NN N N N NN N N N N N N N N N NN N N N NN N N N N N NN N N N N A R RN R R RN A

TRAXXIS 55 - 55 LBS THRUST - 12 VOLT - 36” & 42” SHAFT

This page provides Minn Kota® WEEE compliance disassembly instructions. For more information about where you should dispose of

your waste equipment for recycling and recovery and/or your European Union member state requirements, please contact your dealer or
distributor from which your product was purchased. Tools required, but not limited to: flat head screw driver, Phillips screw driver, socket
set, pliers, wire cutters.

Traxxis 55 Parts Diagram

70 &6;% 7742

80 % 76
(

.

Part #2064960 ECN 39056 Rev U 05/18

26 | minnkotamotors.com ©2018 Johnson Outdoors Marine Electronics, Inc.



PARTS DIAGRAM & PARTS LIST

NN N N NN N NN N N N N N N N N N N N N N N N N N NN N N N N N N N N NN N N NN N N N N N N N N N N N NN N N N N A N NN N A N R R RN R RN

Traxxis 55 Parts List

Assembly Part # Description Quantity Item Part # Description Quantity
A 2097074 | 12V MOTOR 42" FW 1 60 | 2062905 | STRAIN RELIEF 1
B 2888460 | SEAL AND O-RING KIT 1 62 | 2303412 | SCREW, #6-20 X 5/8 SS 6
c 2888411 | POTENTIOMETER REPLACEMENT KIT 1 64 | 2063410 | SCREW, #10-32 X 3/4” CAP S 2
D 2991795 | BRACKET ASSY, COMPOSITE 1 66 | 2093400 | SCREW, #10-24 X 1-7/8" PPH SS 1
E 2881380 | CLAMP SCREW KIT 2 68 | 2061527 | COLLAR-CTRL BOX (FW) 1
F 2990468 | HANDLE ASSY, VARS 1 70 | 2383124 | NYLOCKNUT, #10-24, ZINC 1
G 1378170 | PROPELLER KIT 1 72 | 2991521 | CAMLOCK/DEPTH COLLAR ASSY 1
H 2994875 | PROPELLER BAG ASSY 1 74 | 2060100 | KNOB, STEERING TENSION, SOFT 1
J 2771955 | BRACKET, LEFT, FW 1 76 | 2068400 | COLLET 1
K 2771950 | BRACKET, RIGHT, FW 1 78 | 2064200 | LOCKARM 1

ltem Part # Description Quantity 80 2062701 [ SPRING, LOCK ARM 1
2| 2100-121 | ARMATURE ASSEMBLY 1 82 | 2061821 1HINGE 1
. 0010 T BEARING 1 84 | 2062602 |PIN, LOCK, ZINC 2
. 5015 | RETANING RING 1 86 | 2037301 | BUSHING, HINGE 1
8 | 2-200-101 | CENTER HOUSING ASSEMBY 1 gg  |-2032052 | TUBE 36 L
10 421-065 | BRUSH END HOUSING ASSEMBLY 1 2032053 | TUBE 427 1
12| 2-400-101 | PLAIN END HOUSING ASSEMBLY 1 0 [ 2063500 } BOLT 1/4-20 X 2 3/8", ZINC 3
m 710015 | FLANGE BEARIG 1 92 | 2067905 | CAMDEACTIVATOR 1
5 | 30003 Tsen 1 94 | 2067306 | BUSHING, DOWEL 1/4X 1/2 3
s 230006 | SEALTTH SHIED 1 96 | 2062702 | SPRING, CAM DEACTIVATOR 1
0 755036 T BRUSH > 98 | 2263104 | NYLOCKNUT, 1/4-20, ZINC 3
2 725-050 | PAPER TUBE 1 10 | 2062601 | PN, STOP L
o | 735035 | BRUSH PLATE ASSENELY 1 102 | 2990456 | GRIP/HANDLE ASSY, VARS 1
m 97000 | BRUSHSPRING > 104 | 2060015 |BEARING, HANDLE 2
5 | 33703 Torsier 1 106 | 2063405 | SCREW, #6X 1/2 PFHSS 2
m 701081 | O-RING, MOTOR 1 108 | 2884092 | YOKE/SPIDER ASSY, VARS 1
- 701008 | O-RING. THRU-B0T > 110 | 2302742 | SPRING, DETENT, OFF 1
3 | 830007 | SCREW, #6.32 > 112 | 2060005 |BEARING, HANDLE PIVOT 2
% | w3002 |THRUBOT > 114 | 2060900 | HANDLE PIVOT, TOP 1
" 300-057 | WASHER, STEEL 1 116 | 2302745 | SPRING, RELEASE BUTTON 1
0 390:070 | WASHER, NYLATRON 1 118 | 2063700 |BUTTON, RELEASE 1
m 540004 | LEADWIRE, BLACK 1 120 | 2060905 | HANDLE PIVOT, BOTTOM 1
% | 20105 | LEADWIRE. RED 1 122 | 2303412 | SCREW, #6-20 X 5/8 SS 6
%6 | 2065772 | DECAL C.BOX COVER 1 124 | 2062715 | SPRING, HANDLE PIVOT 1
5 | 200029 | C.BOX COVER 1 126 | 2061700 | WASHER, POT HOLDER 1
50 | 2074070 | BATTERY METER, L2V FW 1 128 | 2992523 | LEADWIRE ASSY, INCLUDES 1
52 | 2043427 | SCREW, #8X7/85SS 2 130 | 2091170 |PROPELLER L
54 | 2184016 | CONTROL BOARD, 12V 1 LIE L CUL DEVER L L
5 | 2333 | SoREn NSRS > 134 | 2151726 | WASHER, PROP, STANDARD 1
58 | 206253 | CONTROLBOX, CAST. FW 1 136 | 2053101 | NUT, NYLOCK, PROP, MEDIUM 1

® This part is included in an assembly and cannot be ordered individually.
A Not shown on Parts Diagram.

©2018 Johnson Outdoors Marine Electronics, Inc.

minnkotamotors.com | 27



	TRAXXIS MANUAL
	INTRODUCTION
	Thank You
	Registration
	Serial Number
	Motor Information

	TABLE OF CONTENTS
	SAFETY CONSIDERATIONS
	WARRANTY
	KNOW YOUR BOAT
	FEATURES
	INSTALLATION
	Motor Installation

	BATTERY & WIRING INSTALLATION
	Boat Rigging & Product Installation
	Conductor Gauge And Circuit Breaker Sizing Table

	SELECTING THE CORRECT BATTERIES
	Additional Considerations
	Using DC or Alternator Chargers
	Additional Accessories Connected to Trolling Motor Batteries


	CONNECTING THE BATTERIES
	Automatic Jump Start Systems and Selector Switches
	12 Volt Systems
	CONNECTING THE BATTERIES IN SERIES
	24 Volt Systems


	MOTOR WIRING DIAGRAM
	Traxxis

	USING & ADJUSTING THE MOTOR
	Stowing and Deploying the Motor
	To Stow the Motor When Horizontal

	TO DEPLOY THE MOTOR WHEN HORIZONTAL
	To Deploy the Motor When Horizontal

	TO DEPLOY THE MOTOR WHEN VERTICAL
	To Stow the Motor When Vertical
	To Deploy the Motor When Vertical

	ADJUSTING THE DEPTH OF THE MOTOR
	Additional Adjustments
	Adjusting the Depth of the Motor


	ADJUSTING THE STEERING
	Adjusting the Steering
	Adjusting the Tilt/Extend Tiller
	Controlling Speed & Steering with the Tiller
	Adjusting the Bracket

	PUSH-TO-TEST BATTERY METER
	SERVICE & MAINTENANCE
	Propeller Replacement
	Tools and Resources Required
	installation


	GENERAL MAINTENANCE
	Troubleshooting

	FOR FURTHER TROUBLESHOOTING AND REPAIR
	COMPLIANCE STATEMENTS
	PARTS DIAGRAM
	PARTS LIST
	RECOMMENDED ACCESSORIES
	TRAXXIS MANUEL DE L'UTILISATEU
	INTRODUCTION
	Merci
	Enregistrement
	Numéro de Série
	Informations sur le Moteur

	TABLE DES MATIÉRES
	CONSIGNES DE SÉCURITÉ
	GARANTIE
	CONNAISSEZ VOTRE BATEAU
	CARACTÉRISTIQUES
	INSTALLATION
	Installation du Moteur

	INSTALLATION DES BATTERIES ET DU CÂBLAGE
	Gréement De L’embarcation Et Installation Du Produit
	Tableau des Dimensions de Gabarit des Conducteurs et Disjoncteurs

	SÉLECTIONNER UNE BATTERIE ADÉQUATE
	Autres Points à Considèrer
	Utilisation de Chargeurs à C.C. ou Alternateurs
	Accessoires Supplémentaires Connectés aux Batteries du Propulseur électrique


	COMMENT RACCORDER LA BATTERIE
	Systèmes de démarrage d’Appoint et Commutateurs
	Systémes de 12 Volts

	CONNEXION DES BATTERIES EN SÉRIE
	Brancher les Batteries en Serie (Si Reuis Pour Votre Moteur)
	Systêmes de 24 Volts

	SCHÉMA DE CÂBLAGE DU MOTEUR
	UTILISATION EN RÈGLAGE DU MOTEUR
	Arrimage et Dèploiement du Moteur
	Pour Arrimer le Moteur à l’Horizontale

	ARRIMAGE ET DÈPLOIEMENT DU MOTEUR
	Pour déployer le moteur à l’horizontale

	RÈGLAGE DE LA BAGUE DE VERROUILLAGE
	Pour Arrimer le Moteur à la Verticale
	Pour Déployer le Moteur à la Verticale

	INSTALLATION D'UN TRANSDUCTEUR EXTERNE
	Réglages Supplémentaires
	Réglage De La Profondeur Du Moteur

	AJUSTEMENT DE L’APPAREIL INFÉRIEUR POUR UN ARRIMAGE SÛR
	Réglage du Gouvernail
	Réglage De La Barre D’inclinaison/D’extension
	Contrôle De La Vitesse Et De La Direction Avec La Barre
	Réglage Du Support
	Indicateur D’état De Batterie « Appuyer Pour Tester »

	SERVICE ET ENTRETIEN
	Remplacement De L’hélice
	Outils Et Ressources Nécessaires
	Installation

	ENTRETIEN GÉNÉRAL
	ENTRETIEN GÉNÉRAL
	DÉPANNAGE

	POUR D’AUTRES SERVICES DE DÉPANNAGE ET DE RÉPARATION
	DÉCLARATIONS DE CONFORMITÉ
	CONFORMITÉ FCC
	SCHÉMA DES PIÉCES ET LISTE DES PIÉCES
	Liste des Piéces du Traxxis

	ACCESSOIRES RECOMMANDÉS



